

N/C	Start	PRN Medications	Special Instructions/Comments	Drug Class
		COMFORT KIT		
	01/10/2018	Acetaminophen 650 milligram oral every 4 hours PRN fever		miscellaneous analgesics / (Agency)
	01/10/2018	Acetaminophen suppository 650 milligram rectal every 4 hours PRN fever	1 suppository	miscellaneous analgesics / (Agency)
	01/10/2018	Bisacodyl 10 milligram rectal once a day PRN Constipation	1 suppository	laxatives / (Agency)
	01/10/2018	Haloperidol 0.5 - 1 milligram oral every 6 hours PRN Nausea/vomiting/agitation	2mg/1ml	miscellaneous antipsychotic agents / (Agency)
	01/10/2018	Hyoscyamine tablet 0.125 milligram sublingual every 4 hours PRN secretions/noisy respirat	.25mg/ml	anticholinergics/antispasmodics / (Agency)
	01/10/2018	Lorazepam 0.25 - 1 milligram oral every 6 hours PRN anxiety or agitation	2mg/1ml	(Agency)
	01/10/2018	Roxanol 5 - 10 milligram oral/SL every 2 hours PRN pain/respiratory distress	20mg/1ml	(Agency)